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289{70 Citrin Drive Romulus, Ml 48174

A=)

' @:%g @%f su‘z?z%gﬁ " 0734.946.1000-republicservices.com

April 30, 2020

Mr. Allan Batka

United States Environmental Protection Agency

Region 5 (WU-16J) '

77 West Jackson Blvd. :

Chicago, lllinois 60604 . -

Re: RIES Monthly Report (in conformance with Mi-163-1W-C010 & Mi-163-1W-C011)
Dear Mr. Batka: : ;

Republic Industrial and Energir Solutions, LLC. [‘RIES”, formerly Environmental Geo-
Technologies, LLC (“EGT”)'hereby timely submits its seventy-seventh Monthly Report,
(“MR”) in conformance with the requirements of its two EPA UIC permits (#s MI-163-1W-
C010 & MI-163-1W-C011). .

RIES is providing all of the attached information in the same sequence as required by both
subject permits, i.e. Part I.D.1 (a-i), Part 11, Attachment'A, and Part lll, Attachment E.G.2
& E.l As for the last few months, there are a few computerized sheets absent from.this
report because the computer systems continue to’ be upgraded, and once completed, 1 will
forward them (for September, October, November, December 2019, January, February and
March 2020 summary sheets) on o you. RIES did not accept any F039 waste in March,
2020 so no Page A-3 of 3 laboratory analyses are necessary to be submitted as part of this
MR. 7 . :

| certify under penalty of law that this document and all attachments were-prepared under
my direction or supervision in accordance with a system designed to assure that qualified
personnel properly gather and evaluate the information submitted. Based on my inquiry of
the person or persons who manage the system, or those persons directly responsible for
gathering the information, the information submitted is, to the best of my knowledge.and
belief, true, accurate, and complete. | am aware that there are significant penalties for
submitting false information, including the possibility of fine and imprisonment for knowing .
violations.

We trust that you find this report satisfactory, however, if you have any questions or
comments, please feel free to contact us.

e

Richard J. Powals, P.E.

Sincerely,

cc: J. Frost (RIES)
att.

rjp043020/RIESEPAMonthlyReport-March, 2020




AVERAGE INJECTION RATE
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MI-163-1W-C010

Page A-2 of 3
Calculation of Average Injection Rate
CURRENT REPORTING YEAR 2020
CURRENT REPORTING MONTH __ MAZCH
Date (month, year) of the first injection into either well at the Citrin Road Facility
Ney 2013
CURRENT MONTH (all volumes in gallons)
) Injected L
I ted
Injected Waste Non-Waste Total injecte
MI-163-1W-C010 , Well #1-12
Current Month 22 /S\<{ I, ZZ/ (5‘7’ '
Sinee facility first injec’ted ‘ [ <{i S 119
MI-163-1W-C011, Well #2-12
Current Month i)
Since facility first injected < (4 W3
Lifetime ‘
Combined { C?, Z 33, A

Conversion factots
365.25 days per year + 12 months per year = 30.4375 days per month
30.4375 days per month x 1440 minutes per day = 43,830 minutes per month

Calculations

Whole number of months of injection __ / 5

lifetime number of months of injection x 43,830 minutes/month
= 3,237 25O minutes of injection

Iifetime combined injected volume / ? 233’; ¥§2. %3, 2%7 25D minutes of injection

=5, ? gpm average injection rate




WELL 1 DATA



DATA DESCRIPTION

In the month of March, no waste was received, and minimal injection was performed.
There is no tabulated data in this report because the SCADA operating system
continues to be upgraded and rebuilt. Currently the trend screens are working and the

tabulated data reports should be available by next week.



| . Circle Chart Index |
Environmeital Geo-Technologies, 1L.C 28470 Citrin Diive Romulus, Mi-48174

Chart Recorder #1
Channel#1
Blue Pen - Well 1 Injection Pressure {chart value x 30)

Channel #2 '

Red Pen — Well 1 Annulus Pressure (chart value x 30)
Charninel #3

Green Pen - Weall 1 Flow Rate (chari value X 4)
Channel #4

Black Pen —Well 1 Annulus Tank Level (chart value X 0}

Chart Recorder #2

Channel #1

Blue Pen — Well 2 Injection Pressure (chart valus x 30)
Channel #2

Red Pen — Well 2 Annulus Pressure (chart value X 30)
Charinel #3

Green Pen — Well 2 Flow Rate (chart value x 4)
Channel #4

Black Pen — Well 2 Annulus Tank Level {chart value x 0)

Chart Recorder#3

Channiel #1

Blue Pen — Injection pH Wall 1:& 2 (chart value #3.3)
Channget #2 .

Red Pen — Well 1 Monthly Volume (chart valug x 1080,000)
Channel #3

Green Pert — Well 2 Morithly Volume {chart value x 100,000}
Channel #4

Black Pen — Tempetaturg (chart valué x-0)
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WELL 2 DATA



_ Circle Chart Index |
Environmental Geo-Techriologies, LLC 28470 Citrin Drive-Romulus, M 48174

Chart Recorder #1

Channel #1
Blue Pen - Well 1 Injection Pressure (¢hart value x 30)

Channel #2

Red Pen - Well 1 Annulus Pressure (chart value x 30)
Channel #3

Green Pen — Well 1 Flow Rate (chart value x 4)
Channel #4 |

Black Pen — Well 1 Annulus Tank Level (chart valus x 0}

Chart Recorder #2

Channel #1

Blue Pen — Well 2 Injection Pressure (chartvalue x 30)
Channel #2

Red Pen — Well 2 Annulus Pressure (chart value x 30)
Channel #3

Greén Pen ~ Well 2 Flow Rate (chart value x 4)
Charmel #4

Black Pen — Wall 2 Annulus Tank Level {chart velue x 0}

Chart Recorder#3

Channel #1

Blue Pen — Injection pH Well 1 & 2 {chart value +3.3)
Channel #2

Red Pen — Well 1 Monthly Volume (chart value x 100,000)
Channe{ #3

Green Pen — Well 2 Monthly Volume {chart valuex 100,600)
Channel #4

Black Pen — Temberature (chart value x 0)
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MAINTENANCE
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CORROSION MONITORING



COOROSION MONITORING PLAN
COUPON SUMMARY

Hasteloy Stainless Steel Fiberglass

Date
1/16/2020 13.326 g 10.840 g -18.033 g
2/6/2020 13.326 g 10.836 g 18.034 g
3/3/9/20 13.326 g 10.842 g 18.034g  |Well 1 workover new well




AKRON RUBBER DEVELOPMENT LABORATORY, INC. Progress Through Innovation, Technology and Customer Satisfaction

October 22, 2015

=« TEST REPORT -

PN 125322
PO 00154

PLASTICS TESTING DEPARTMENT

Prepared For:

John Frost
Environmental Geo-Technologies, LLC
28470 Citrin Drive
Romulus, Ml 48174

Prepared By: 77 Appr : s - Sea
(Me&lissa Martin =~/ : ‘ Jim D‘qummond, Sr.
Sr. Project Technician Physical & Plastic Testing, Manager

An A2LA 1SO 17025 Accredited Testing Laboratory — Certificate Numbers 255,01 & 255.02 R
ISO 9001:2008 Registered SO %ﬁb&;%%

A Tasting Leb
“Carlificata Numbars 255.01 & 255,02

Lettars and reports are for the excluslve use of the dlients to whom they are addressed and shall not be reproduced, excepl in ful, without the writlen permission of Akron Rubber Developmant
Laboratory, nc, (ARDL), The information contained hereln applies fo the specific material, products or processes tested or avalizted. No warranty of any kind is herein construed or implied.
The Hiablllty of ARDL, Inc. shall bs limited to the amount of consideration pald for services, ARDL, Inc, Is 1SQ 17025 accredited by A2L A for the test methods listed on the atlached scope.

www.ardLcom | 2887 Gilchrist Rd. | Akron, Ohio 44305 | answers@ardl.com | Toll Free (800) 830-ARDL
Fax (330) 794-6610 | Worldwide (330) 794-6600 :

R ; e e e s e e



AKRON RUBHER, DEVELOPMENT LASORATORY, INC. Progress Through Innovation; Technology and Customer Satisfaction
October 22, 2015

John Frost Page 2 of 2
Environmental Geo-Technologies, LLC PN 125322

SUBJECT: Barcol Hardness on one material.

RECEIVED: One small section identified as; Fiberglass Coupon.

BARCOL HARDNESS ASTM D 2583-13a
Instant Reading

Results

Barcol Hardness, Instant 96

s >/
Approved By: _ %&/ﬁ%‘ ﬂ“ﬂ?é”;%
‘ Scott W. Yétes
Plastics Testing Assistant Manager

Prepared By:
Melissa Martin

(4 Project Technician
tc .

www.ardl.com | 2887 Gilchrist Rd. | Akron, Ohio 44305 | answers@ardl.com | Toll Free (800) 830-ARDL
Fax (330} 794-6610 | Worldwide (330) 794-6600




AKRON RUBBER DEVELOPMENT LABORATORY, INC. Progress Through Innovation, Technology and Customer Satisfaction

December 12, 2016

=TEST REPORT=

PN 132662
PO

PLASTICS TESTING DEPARTMENT

Prepared For:

John Frost
Environmental Geo-Technologies, LLC
28470 Citrin Drive
Romulus, Mi 48174

Prepared By ( Approved-By:

ting, Manager

Méliszé Martin

Senior Profect Technician Physical Te

Rev 041916

An AZLA ISO 17025 Accredited Testing Laboratory — Certificate Numbers 26501 &255.02 ey g
IS0 9001:2008 Registered ISG 9001:2008

A Tonting Lot
*Catiieats Hombers 28501828502 2

Lelters and-raports ars for the exclugive use of the clients 1o whom they are addressed and shaill nnl be reproduaed a:cept n fub, mmnul the swillzon purmlsslcm of Afron Rubker Dmlupmenl
Laboralory, Inc, (ARDL), The Information contained herein applies fa the spacific matedal, pi d or No warmartly of amy kind is hersln nonslmad & mplled The
1Isbillty &f ARDL, fc, shall ba limited to the amount of consideration pald for sarvices. ARDL Ine. L': ISO 17025 acc-'edlleU by AZLA for the lesi dz lisied on the refl

www.ardl.com [ 2887 Gilchrist Rd. | Akron, Ohio 44305 | answers@ardl.com | Toll Free (800) 830-ARDL
Fax (330) 794-6610 | Worldwide (330) 794-6600

mﬁ%%w%ﬂﬁ?”&?”Lﬁ%ﬁ%@wkﬁﬁ@ R TR et B S FIE AR ; AT e A (e



AXRON RUBBER DEVELOPMENT LABORATORY, INC. Progress Through Innovation, Technology and Customer Satisfaction

December 12, 2016

"Page2o0f2

John Frost o082
P

Environmental Geo-Technologies, LLC

SUBJECT: Barcol Hardness on one (1) material.
RECEIWED: One (1) small section identified as; Fiberglass Coupon.

BARCOL HARDNESS ASTM D 2583-13a
Instant Reading

RESULTS
Barcol Hardness, Instant 96
Prepared By: el v ‘ Approved BY: =Y, %
< Mgissa Nartir / Scott Yat
Senior{Project Technician ' Plastics Testing, Assxs z‘Manager

wk

*ARDL is ISO 17025 accredited by A2LA for the tést methads listed on the certificotes referenced on page one. NOTE: Non-IS8 17025 accredited test methods ore
designated with the A symbol to differentiate from IS0 17025 geeredited methods in the body of the test report.™

www.ardl.com | 2887 Gilchrist Rd. | Akren, Ohio 44305 | answers@ardi.com | Toll Free (800) 830-ARDL
Fax (330) 794-6510 | Worldwide (330) 794-6600




AKRON RUBSER DEVELGPMENT LABORATORY, INC. Progress Through Innovation, Technology and Customer Satisfaction

December 13, 2017
=TEST REPORT=

PN 139140
PO#

PLASTIC TESTING DEPARTMENT

Prepared For:

John Frost
Environmental Geo-Technologies, LLC

28470 Citrin Drive
Romulus, Ml 48174

dproved By~ \

Jim Drummond

Rubber & Plastic jlesting, Manager

——

A
Prepared By/ \\7// ,_,3\)

= Melissa Martin
Sr Project Technician

Rev 041916

AnAZLA IS0 17025 Accredited Testing Laboratory - Cerlificate Numbers 255.01 & 255.02 T ———
1SO 9001:2008 Registered B0 9@9&2%8
- Regite

ACCREDITED
ATesting Lab
*Carlieata Hessbors 255.01 E25502

Letlers snd raports are for the exclusive use of the cllents fo whom they are addressed and shall nnkbe reprodifced, except In full, wilhouuhe written permilssian of Akron Rubber Development
Laboralory, Inc, (ARDL). The Infarmation conlalned heiein applies 1o Ihe specific malerial, tesled or y of any kind s herein consirued urlmpl‘ed The
fisbility of ARDL, inc, shall be limiled to the amount of consideration pald for services. ARDL, Inc. Is SO 17025 accredited byAZU\ lbr the test listed on the s

www.ardl.com | 2887 Gilchrist Rd. | Akfon, Ohjo 44305 | answers@ardl.com | Toll Free (800) 830-ARDL
Fax (330) 794-56610 | Worldwide (330) 794-6600
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AKRON RUEBER DEVELOPMENT LABORATORY, INC. Progress Through innovation, Technology and Customer Satisfaction

December 13, 2017

John Frost | Page 20f 2
Environmental Geo-Technologies, LLC PN 139140

SUBJECT: Barcol Hardness on one material,

RECEIVED:  One small section identified as; Fiberglass Coupon.

BARCOL HARDNESS ASTIM D 2583-132
Instant Reading

Resulis

Barcol Hardness, Instant 96

Prepared By. ——=z= Approved By.__ .~ _
~ Melissa Martin . ) Scott Yat{eféy
Sr Project Technician Plastics Testing, As\z:,stanf Manager

SC

*ARDL is ISO 17025 accredited by A2LA for the test methods listed on the certificates referenced on page one, NOTE: Non-150 17025 accredited test methods are
designated with the A symbol to differentiate from IS 17025 accredited methadsin the body of the test report.*

www.ardl.cam | 2887 Gilchrist Rd. | Akron, Ohio 44305 | answers@ardl.com | Toll Free (800) 830-ARDL
Fax (330) 794-6610 | Worldwide (330) 794-6G00




CORROSION MONITORING COUPONS BASELINE WSUAL DES@RHPTI}@N

November 4, 2013

Fiberglass
42 incheslong by 1/2 inch wide and 1/4

The fiberglass coupon is Red Box 2000 type and is 2
lossy shine on one side a polished look on

inches thick. ltis a dark orange (rust) in color witha g
the opposite side and the cut edges look sanded.

Hastelloy

The hastelloy coupon is identified as C276 with serial number 1. The dime
are 3 inches long by 1/2 inch wide and 1/4 inch thick. The coupon s silver

sandblasted surface.

nsions of the coupon
in color with a lightly

Stainless Stesl .
346L with serial number C1562. The dimensions of

The stainless steel coupon is identified as >
de and 1/4 inch thick. The coupon is silver in color

the coupon are 3 inches long by 1/2 inch wi
with a lightly sandblasted surface.



GHESQUIERE PLASTIC TESTING, INC.

26450 HARPER AVENUE
HARPER WOODS, M 48225
PHONE (313) 8853535

FAX (318) 8851771

Report Date: November 15, 2013 .
Test Date: October 15 - November 14, 2013

Report #1310-~77651

Performed for:

Envirommental Geo-Techaologies
28470 Citrin Drive

Romulus, MI 48174

Attention: MNr. Don Anderson

WORE REQUESTED:

Perform Baxcol Hardness test on sample submitted.

DESCRIDPTION OF SAMPLE:

Sample submitted was identified as a fibexglass test coupon.

{(P. G. %(Jz*@dit Card) .

WORK_PERFORMED :

Teést specimen was preparsd as necessary and conditioned for a nminimun of 24

hours at standard laboratory comditions prior to testing.

Baruol Hardness test was performed in accordancge with the proceduras of ASTH
D2583-13. One specimen was tested.

RESULTS:

The fal}lcwing determination was made based upon the above test:

BARCOIL, HARDNESS
: Hardnesgs

Specimen 1 g0

Sp@cimen is being returned with this réport for further gvaluation.

y /,»‘

5 £t
¥. W. Ghes
;’resident
MG/ knd

Qur lettars and reporls are for the exclusive use of the ellent to wWhorn they ere addressad, and shall not be saprodused except in full wiiout aureritten epproval. TOTAL 14 PAGES
Our Iettars and 1epotis spply only ta the semple tested and are net necessadly Indleative of the quallies of apparently iddentloed or simller prerdidole.

The ieitere snd repoits and tha rame of Ghesgulere Plastls Teating, Inc., are not te be uset upter any clfsumelanoss in adverising (o te generel publio.

Samples, exira and miated lest medeisls will be destrayed 30 days efier the date of the final tepoit unless fie oflent Indicates otheniselrwiing,



GHESQUIERE PLASTIC TESTING, INC.

20450 HARFER AVENUE
HAHPER WOODS, Ml 48225
FHONE (313) 885-3538

- FAX (318} 8884771

Repotrt Date: February 17, 2014
Tegt Date:; February 14 - 17, 2014

Report #1402-78036

Pexrformed for:

Enviropmental Geo-Tachunslogles
28470 Citrin Drive

Romulus, MI 48174

Artentions Mr. Don Andexrson

WORK REQUESTED:

‘Perform Barcol Hardness test on semple submitted.

DESCRIPTION OF SAMPLE:
. Bample submitted was ildentified as a- Eibergless,hest coupom.

{(p. 0. #Cxredit Cazd).

WORE PERFORMED:

._..:. ~. LRI .. -.. .' ,__..":'.-."' -~>:.. : : -: s '-.|:. ....,. - ."..F'E‘—'--.-'—n'..' ." v..,"--:':.‘u » .
Test specimen was prepared as necessary and conditiomed for a minimum of 24
hours &t-standard laboratory comditiomsg prior to testing.

PR R .

ALY

Barcol Hardness test was performed in accordance with the procedures of ASTH
D2583-13,. One-.specimen was tested. ’ :

RESULTS:

The following determination. was made baged upon the above test:

BARCOL BARDNESE N
: ‘Hezdness

. Specimen I~ - . - 80

$ gt fo et

Specimen wa

MWG/Em T

Our lettets and reporis ars for the exduslve wes of the clisnt to wham they are addmssad, and shell 1ot be reproducad except in full whont aut witton approval, TOTAL 4 PAGES
Qur Istters and reports apply anly to the emple tested and are ot necessarly indicative of the qualiiles of epparenty [dentioal or sinifer poduds.

Tha letters and repoits and the name of Ghesgiders Pastic Testing, inc., &re ot o bs ysed under any clreumataness In advsrlsing 1 thes genel public.

Samplea, sxira and related test maleials will 85 desiroysd 30 days aflet the dais of #he final report unless the ofient indicates othetwiss Inwrling.



GHESQUIERE PLASTIC TESTING, INC.

20450 HARPER AVENUE
HARPER WOODS, M| 48225
R - - PHONE (313) 885-3535
DS e e L cFAX(81) 8817

Report Date: dJune 16, 2014
Test Date: June 13 - 16, 2014

Report #1406-78499

Performed for:

Environmental Geo-Technologies, LLC
28470 Citrin Drive

Romulus, MI 48174

Attention: Mr. Don Anderson

WORK REQUESTED:

Perform Barcol Hardness test on sample submitted.

DESCRIPTION OF SAMPLE:

Sample submitted was identified as a fiberglass test coupon.

(P. 0. #Credit Card).

WORK PERFORMED:

Test specimen was prepared as necessary and conditioned for a minimum of 24
hours at standard laboratory conditions prior to testing. '

Barcol Hardness test was performed in accordance with the procedures of ASTH
D2583-13. One specimen was tested.

RESULTS:

The following determination was made based upon the above test:

BARCOL. HARDNESS
. Hardness

Specimen 1 85

Specimen was returned to the client June 16, 2014.

INC.

GHESQUIERE PLASTI?/TESTING;

. //5//7;'7 ‘ %)ﬂ-’%’#

esquierd
President

MWG/dm

Our letters and reports are for the exclusive use of the client to whom they are addressed, and shall not be reproduced except Infuli without our witten approval, TOTAL i PAGES
Our letters and reports apply only to the sample tested and are not necessarily indicative of the qualities of apparently identical or simlfar products.
The letters and reports and the name of Ghesquiere Plastic Testing, Inc., are not to be used under any circumstances in advertisig to the general public.

Samples, extra and related test materials wili be destroyed 30 days after the date of the final report unless the client indicates othervise in writing.



Testing, Development. Problem Seolvisg.

October 2, 2014

PN11 8325
PO Atin:John Frost

PLASTICS TESTING DEPARTMENT

Prepared For:

John Frest
Environmental Geo-Techhologiés, LLG
28470 Citrin Drive
Romulus, Ml 48174

Prepared By ' A(f {/ N
oy é?‘%’%&"‘fﬁamn | Jim Drum%nond
Sf Project Technician % Fhysical &. Piasffcs/T esiing, Manager

An AZLA ISO 17025, -Accredijed Testing Laboratory —- Cartificate Numbers 255,01 & 255.02 e i TR
IS0 906092008 Registersd IS0 2001:2008

Leters i, repcﬂs &ta $or the exclusive use.of H")ec!‘enfs igwhoin they e adﬁﬂmad and shell ot ba reprcduced except i if ful, withauttha wﬂtten pen’nlssxon of Bfiran Ru{ Developmsm'
Laboratory, Ing. (ARDL). The  Informatior con ned jrel e spet iptei bl ot s $grstador avdl s heraifi con ag;gr Implled
The fisbilrof ARDL, Iic. sfal b 5l j25 soo i




QOctober 2, 2014
Page 2.0f 2

John Frost
wironm: PN118325

Environmental Geo-Technologies, LLG

SURBJECT: Bareol Hardness on one ﬁwaisr’ial.
PC# Atin,John Frost

RECEIVED: One small section identified as; Fiberglass Coupon.

BARCOL HARDNESS ASTH D 2583132

Barcol Hardness, [nstant g7

Prepared By, _ 7 ; Approved By, SNE4TT b3 S G
d’) e . ScottW ates

,'fj Sr Proteof Technician Plastics Testing AsSistant Manager

st LA

wrove et , 2y 7. & soam

2887 Gilchrist Rd: | Alaof, Ohlo A4305 | ansWers@arai com
Toll Free (800) 830-ARDL | Wafldw 79




INJECTION FINGERPRINTS



FINGERPRINT FORM

1T o302 ze

| Yes No
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INGERPRINT FORM REPUBLIC INDUSTHAL AND ENERGYS0LUTONS, LLC

[Tosczeco2

sk

[ <ot
N
\\\A»ég/ e

s

/

Récéing & Depaiture Approval Form-

RECOR-01 ~Page 1



S

FINGERPRINT FORM REPUBLIC INDUSTRIAL ANDEN,

ViSoLuzions, ELC

3.3.70

Lpz0320/

| Yes  No

Receivitig & Depiitiure Afiproval Forit
RECOA-01 ~Page 1




WASTE PROFILES



